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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable
and that test instruments used has been calibrated with standards traceable to international
standard(s) and/or national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s
responsibility to ensure that additional production units of this model are manufactured with the
identical electrical and mechanical components. BTL assumes nho responsibility for the data provided
by the customer, any statements, inferences or generalizations drawn by the customer or others from
the reports issued by BTL.

The report must not be used by the client to claim product certification, approval, or endorsement by
A2LA or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public
and ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025: 2017
requirements, and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.
The information, data and test plan are provided by manufacturer which may affect the validity of
results, so it is manufacturer’s responsibility to ensure that the apparatus meets the essential
requirements of applied standards and in all the possible configurations as representative of its
intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in
this test report is (are) included in the conformity assessment authorities acceptance respective.
Please note that the measurement uncertainty is provided for informational purpose only and are not
use in determining the Pass/Fail results.

Page 2 of 56




3L

Report No.: BTL-FCCP-2-2404C168

Table of Contents

REPORT ISSUED HISTORY

4.
5.

. APPLICABLE STANDARDS

. SUMMARY OF TEST RESULTS
2.1 TEST FACILITY
2.2 MEASUREMENT UNCERTAINTY
2.3 TEST ENVIRONMENT CONDITIONS
. GENERAL INFORMATION
3.1 GENERAL DESCRIPTION OF EUT
3.2 DESCRIPTION OF TEST MODES
3.3 BLOCK DIGRAM SHOWING THE CONFIGURATIONOFSYSTEMTESTED
3.4 DESCRIPTION OF SUPPORT UNITS

. TEST RESULT
4.1 OUTPUT POWER MEASUREMENT

411 LIMIT

4.1.2 TEST PROCEDURE
4.1.3 TEST SETUP LAYOUT
4.1.4 TEST DEVIATION
4.1.5 TEST RESULTS

4.2 RADIATED SPURIOUS EMISSIONS MEASUREMENT

421 LIMIT

4.2.2 TEST PROCEDURES

4.2.3 TEST SETUP LAYOUT

4.2.4 TEST DEVIATION

4.2.5 TEST RESULTS (9KHZ TO 30MHZ)
4.2.6 TEST RESULTS (30MHZ TO 1000MHZ)
4.2.7 TEST RESULTS (ABOVE 1000MHZ)

LIST OF MEASUREMENT EQUIPMENTS
EUT TEST PHOTO

APPENDIX A - OUTPUT POWER

APPENDIX B - RADIATED SPURIOUS EMISSIONS (9KHZ TO 30MH2Z)
APPENDIX C - RADIATED SPURIOUS EMISSIONS (30MHZ TO 1000MHZ)
APPENDIX D - RADIATED SPURIOUS EMISSIONS (ABOVE 1000MHZ)

Page

© O oo ~N N 00 0 b

i e
w W N

=
D

PR R R R R
A DA B DM BADd

PR R R R R R
o0 oo 0 0o a

A W W N B B
g 00 O w O N

Page 3 of 56




y
3 L L Report No.: BTL-FCCP-2-2404C168

REPORT ISSUED HISTORY

Report No. Version Description Issued Date Note
BTL-FCCP-2-2404C168 RO0O Original Report. Sep. 26, 2024 Invalid
1. Added the radiated spurious
emissions above 18GHz. .
BTL-FCCP-2-2404C168 RO1 2 Added the RE Module ECC ID in Oct. 18, 2024 Invalid
section 2.
BTL-FCCP-2-2404C168 R0O2 Updated the Laboratory address. Oct. 31, 2024 Valid
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1. APPLICABLE STANDARDS

The following reference test guidance is not within the scope of accreditation of A2LA:
ANSI C63.26-2015
FCC KDB 971168 D01 Power Meas License Digital Systems v03r01

2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 24 Subpart E & Part 2
Standard(s) Section Test Item Judgment Remark
2.1046 . . .

24.232(c) Equivalent Isotropic Radiated Power PASS Note(1)
2.1049 Occupied Bandwidth PASS Note(1)
2.1051 . o

24.238(a) Conducted Spurious Emissions PASS Note(1)
2.1053 . . .

24.238(a) Radiated Spurious Emissions PASS | -

24.238(a) Band Edge Measurements PASS Note(1)

24.232(d) Peak To Average Ratio PASS Note(1)
2.1055 .

24,935 Frequency Stability PASS Note(1)

Note:
1. The RF module of this LTE Cat-M1 Tracker has been tested and certified. Please refer to the module report
as listed in the below table for the test results of the RF module.

RF Module Il\/lodqle Report Number Standard

unction

47 CFR FCC Part 22 RSS-132 Issue 3

GSM 60356613 003 47 CFR FCC Part 24 RSS-133 Issue 6

47 CFR FCC Part 2 RSS-Gen Issue 5

47 CFR FCC Part 22 RSS-132 Issue 3

Model: 47 CFR FCC Part 24 RSS-133 Issue 6

ME310G1-WwW 60356613 002 47 CFR FCC Part 27 RSS-130 Issue 2

47 CFR FCC Part 90 RSS-139 Issue 3

FCC ID: LTE 47 CFR FCC Part 2 RSS-Gen Issue 5

RI7TME310G1WW 47 CFR FCC Part 22 RSS-132 Issue 3

47 CFR FCC Part 24 RSS-133 Issue 6

60356613 001 47 CFR FCC Part 27 RSS-130 Issue 2

47 CFR FCC Part 90 RSS-139 Issue 3

47 CFR FCC Part 2 RSS-Gen Issue 5

1) The PCS1900, band 2 and band 25 antenna gain of LTE Cat-M1 Tracker was greater than that of

module, so output power, EIRP and radiated spurious emissions were tested and recorded. For the test

results of all other test items please refer to above module test report.
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2. Based on the RF module the antennas for this LTE Cat-M1 Tracker were updated as below table:

Antenna Gain
Brand P/N Connector : Note
Type (dBi)
3.1 PCS 1900
% ethertronics'| 1004795/1004796 | PCB N/A 3.1 LTE Band 2
-3 AN A GROUP COMPANY
3.1 | LTE Band 25

1) The antenna gain is provided by the manufacturer.
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2.1 TEST FACILITY

The test facilities used to collect the test data of output power and EIRP in this report is at the location of
Room 108-116, 309-310, Building 2, No.1, Yile Road, Songshan Lake Zone, Dongguan City, Guangdong,
People’s Republic of China.

The test facilities used to collect the test data of radiated spurious emissions in this report is at the location
of 1-2/F, 4/F, Building A, 1-2/F, Building B, 3/F, Building C, No.3, Jinshagang 1st Road, Dalang Town,
Dongguan City, Guangdong People’s Republic of China.

BTL's Registration Number for FCC: 747969

BTL's Designation Number for FCC: CN1377

2.2 MEASUREMENT UNCERTAINTY

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions
test results be included in the report. The measurement uncertainties given below are based on a 95%
confidence level (based on a coverage factor (k=2))

The BTL measurement uncertainty as below table:

A. Radiated Measurement:

Test Site Method Measurement Frequency Range U,(dB)
DG-CB01 CISPR 9kHz ~ 30MHz 2.36
Test Site Method Measurement Frequency Range : ?tv U,(dB)
30MHz ~ 200MHz \ 4.40
3 CISPR
(3m) 200MHz ~ 1,000MHz V | 458
200MHz ~ 1,000MHz H 3.98
Test Site Method Measurement Frequency Range U,(dB)
3 CISPR
(3m) 6GHz ~ 18GHz 4.62
Test Site Method Measurement Frequency Range U,(dB)
DG-CBO3 CISPR 18 ~ 26.5 GHz 3.36
(Im)
B. Other Measurement:
Parameter Uncertainty
Maximum Output Power +0.87 dB
Temperature +0.48 °C
Humidity +1.37 %

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.
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2.3 TEST ENVIRONMENT CONDITIONS

Test Item Temperature| Humidity | Test Voltage Tested By Test Date
Output Power & EIRP 24.3°C | 45% DC 3.7V Mark wu | May 08, 2024-
' ) Jun. 13, 2024
Radiated Spurious Emissions o o
(9 kHz to 30 MHz) 23°C 42% AC 120V/60Hz | Hayden Chen | Jun. 12, 2024
Radiated Spurious Emissions 0 o
(30 MHz to 1000 MHz) 24°C 56% AC 120V/60Hz | Jensen Zhou | Jun. 22, 2024
Radiated Spurious Emissions o o Jensen Zhou | Jun. 22, 2024-
(Above 1000 MHz) 22-24°C | 50-56% | AC 120V/60HZ | =0 Tong | Oct. 16, 2024
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment LTE Cat-M1 Tracker
Brand Name 1. Telit Cinterion
2. DeWALT
Test Model ATD551
LTE Cat-M1 Tracker(C1) will use Brand:DeWALT
PMN LTE Cat-M1 Tracker(S0) will use Brand:Telit Cinterion
LTE Cat-M1 Tracker(S1) will use Brand:Telit Cinterion
LTE Cat-M1 Tracker(C2)
Model Difference(s) Logo, some mechanical parts color, label, accesorries are different.
Hardware Version V0.6
Software Version V03.05
1# DC Voltage supplied from AC adapter.
Power Source Model: ADS-10LA-06 05010EPCU
2# Supplied from battery.
Power Rating 1# I/P: 100-240V ~ 50/60Hz MAX 0.3A O/P: 5V === 2.0A
2# DC 3.7V / 3000mAh
IMEI No. 350903782706437, 350903782706486
GSM/GPRS GMSK
Modulation Type EDGE GMSK, 8PSK
LTE(eMTC) UL: QPSK,16QAM
LTE(NB-loT) UL: BPSK, QPSK
GPRS 1900 GMSK 31.41 dBm
EDGE 1900 8PSK 26.92 dBm
LTE Channel Bandwidth QPSK 16QAM
(eMTC) (MHz) (dBm) (dBm)
1.4 23.48 23.58
3 23.64 23.28
5 25.08 24.48
Band 2 10 24.34 24.33
15 24.36 24.41
20 24.35 24.28
1.4 23.70 22.50
Max. EIRP 3 23.65 22.75
5 24.43 24.43
Band 25 10 24.41 24.40
15 24.38 24.40
20 24.36 24.40
LTE Sub-carrier Spacing BPSK QPSK
(NB-loT) (kHz) (dBm) (dBm)
Band 2 3.75 24.84 24.88
15 25.48 25.68
3.75 24.72 24.81
Band 25 15 25.32 25.46
Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's
manual.
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2. Channel List:

PCS 1900
Test Frequency ID | UARFCN Freq”e(”l\%:; Uplink™ |y ArFCN Freq“e”‘(:m';;jown"”k
Low Range 512 1850.2 528 1930.2
Mid Range 661 1880 677 1960
High Range 810 1909.8 826 1989.8
LTE Band 2(eMTC)
ey | P |, | e || Feme
1.4 18607 1850.7 607 1930.7
3 18615 18515 615 1931.5
5 18625 1852.5 625 1932.5
Low Range
10 18650 1855 650 1935
15 18675 1857.5 675 1937.5
20 18700 1860 700 1940
Mid Range 1.4/3/5/10/15/20 | 18900 1880 900 1960
1.4 19193 1909.3 1193 1989.3
3 19185 1908.5 1185 1988.5
High Range 5 19175 1907.5 1175 1987.5
10 19150 1905 1150 1985
15 19125 1902.5 1125 1982.5
20 19100 1900 1100 1980
LTE Band 2(NB-loT)
ey | P | | pemend |, | e
Low Range 200 18601 1850.1 601 1930.1
Mid Range 200 18900 1880.0 900 1960.0
High Range 200 19199 1909.9 1199 1989.9
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LTE Band 25(eMTC)

TostFrequencylp | B[y, | et |y, | et
1.4 26047 1850.7 8047 1930.7
3 26055 1851.5 8055 1931.5
5 26065 1852.5 8065 19325
Low Range
10 26090 1855 8090 1935
15 26115 1857.5 8115 1937.5
20 26140 1860 8140 1940
Mid Range 1.4/3/5/10/15/20 26365 1882.5 8365 1962.5
1.4 26683 1914.3 8683 1994.3
3 26675 1913.5 8675 1993.5
High Range 5 26665 1912.5 8665 1992.5
10 26640 1910 8640 1990
15 26615 1907.5 8615 1987.5
20 26590 1905 8590 1985
LTE Band 25(NB-IoT)
TesFrequencylo | P [, [ e [y, | et
Low Range 200 26041 1850.1 8041 1930.1
Mid Range 200 26365 1882.5 8365 1962.5
High Range 200 26689 1914.9 8689 1994.9
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3.2 DESCRIPTION OF TEST MODES

Following mode(s) is (were) found to be the worst case(s) and selected for the final test.

GSM MODE
Test Item Available Channel Tested Channel Mode
Output Power & EIRP 512 to 810 512, 661, 810 GPRS, EDGE
Radiated Spurious Emissions 512 to 810 661 GPRS
LTE BAND 2 MODE
Test Item | Available Channel Tested Channel Chanr_lel Modulation Mode
Bandwidth
Radiated 18607 to 19193 18900 1.4 MHz QPSK 1RB
Spurious | 18625t0 19175 18900 5MHz QPSK 1RB
Emissions | 18700 to 19100 18900 20MHz QPSK 1RB
18607 to 19193 | 18607, 18900, 19193 1.4MHz QPSK, 16QAM 1RB/5RB
o 18615 to 19185 |18615, 18900, 19185 3MHz QPSK, 16QAM 1RB/5RB
POUWIE:JE& 18625 to 19175 | 18625, 18900, 19175 5MHz QPSK, 16QAM 1RB/6RB
EIRP 18650 to 19150 | 18650, 18900, 19150 10MHz QPSK, 16QAM 1RB/6RB
18675 to 19125 | 18675, 18900, 19125 15MHz QPSK, 16QAM 1RB/6RB
18700 to 19100 | 18700, 18900, 19100 20MHz QPSK, 16QAM 1RB/6RB
Test Item | Available Channel Tested Channel SUb.' carrer Modulation Mode
Spacing(kHz)
Radiated 18601 to 19199 18900 3.75 QPSK 1RB
Spurious
Emissions 18601 to 19199 18900 15 QPSK 1RB
Output 18601 to 19199 | 18601, 18900, 19199 3.75 BPSK, QPSK 1RB
Power &
EIRP 18601 to 19199 | 18601, 18900, 19199 15 BPSK, QPSK 1RB/3RB
LTE BAND 25 MODE
Test Item |Available Channel Tested Channel Chanr_1e| Modulation Mode
Bandwidth
Radiated | 26047 to 26683 26365 1.4MHz QPSK 1RB
Spurious | 26065 to 26665 26365 5MHz QPSK 1RB
Emissions | 26140 to 26590 26365 20MHz QPSK 1RB
26047 to 26683 | 26047, 26365, 22683 1.4MHz QPSK, 16QAM 1RB/5RB
Outout 26055 to 26675 | 26055, 26365, 26675 3MHz QPSK, 16QAM 1RB/5RB
Po\fvgf g | 2606510 26665 | 26065, 26365, 26665 | 5MHz QPSK, 16QAM 1RB/6RB
EIRP 26090 to 26640 |26090, 26365, 26640 10MHz QPSK, 16QAM 1RB/6RB
26115 to 26615 | 26115, 26365, 26615 15MHz QPSK, 16QAM 1RB/6RB
26140 to 26590 |26140, 26365, 26590 20MHz QPSK, 16QAM 1RB/6RB
Test Item |Available Channel Tested Channel SUb.' carrier Modulation Mode
Spacing(kHz)
Radiated | 26041 to 26689 26365 3.75 QPSK 1RB
Spurious
Emissions | 26041 to 26689 26365 15 QPSK 1RB
Output 26041 to 26689 |26041, 26365, 26689 3.75 BPSK, QPSK 1RB
Power &
EIRP 26041 to 26689 | 26041, 26365, 26689 15 BPSK, QPSK 1RB/3RB
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3.3 BLOCK DIGRAM SHOWING THE CONFIGURATIONOFSYSTEMTESTED

EUT

1 EUT
Adapter
AC 100-240W

3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration
during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No.
Item Cable Type Shielded Type Ferrite Core Length
1 USB Cable YES NO Im
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4. TEST RESULT
4.1 OUTPUT POWER MEASUREMENT

4,11 LIMIT

Mobile / Portable stations are limited to 2 watts e.i.r.p.

4.1.2 TEST PROCEDURE
The testing follows FCC KDB 971168 v03r01 Section 5 or ANSI C63.26-2015 Section 5.2.
EIRP:

EIRP = Output Power + Antenan gain

Output Power:
The EUT was set up for the maximum power with GSM, GPRS, EDGE, WCDMA and LTE link data
modulation and link up with simulator. Set the EUT to transmit under low, middle and high channel and
record the power level shown on simulator.

4.1.3 TEST SETUP LAYOUT
Output Power Measurement

= o

System Simulator EUT

4.1.4 TEST DEVIATION

No deviation.

4.1.5 TEST RESULTS
Please refer to the APPENDIX A.
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4.2 RADIATED SPURIOUS EMISSIONS MEASUREMENT

421 LIMIT

The power of any emission outside of theauthorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factorof at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

4.2.2 TEST PROCEDURES
The testing follows FCC KDB 971168 v03r01 Section 6.2 or ANSI C63.26-2015 Section 5.5.

1.

The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5 meter
height for frequency above 1GHz respectively above ground.

The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

During the measurement, the system simulator parameters were set to force the EUT transmitting at
maximum output power.

Start the test, rotate the table 360° to find the worst Angle, maintain the worst Angle, raise the antenna
to 1-4m to find the worst height, maintain the worst height, then rotate the table to determine the final
worst Angle, grab the spectrum diagram.

EUT shall be placed in accordance with X,Y,Z as required by Figure 5 in ANSI C63.26.

Repeat Step 5 above to find the worst placement. Test all bands according to the worst placement.
Then EIRP is then converted to field strength as follows in Equation

E (dBuV/m) = EIRP (dBm) - 20log(D) + 104.8; where D is the measurement distance (in the far field
region) in m.The emission limit equal to 82.26dBuV/m.

4.2.3 TEST SETUP LAYOUT

Below 30MHz

Communications
Test Set

Ground Plane

Receiver
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30MHz to 1000MHz

Ground Plana

Communications
Test Set

Above 1GHz

Receiver

Ground Plane

Communications
Test Set

Receiver

Amp.

4.2.4 TEST DEVIATION

No deviation.

4.2.5 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX B.

4.2.6 TEST RESULTS (30MHZ TO 1000MH2Z)
Please refer to the APPENDIX C.

4.2.7 TEST RESULTS (ABOVE 1000MH2Z)
Please refer to the APPENDIX D.
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4. LIST OF MEASUREMENT EQUIPMENTS

(Test Period: May 08, 2024 ~ Sep. 09, 2024)

Conducted Measurement

Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

Wideband Radio May 11, 2024

L Communication Tester RE&S CWM 500 165578 Jan. 19, 2025

Radio Communication . Jul. 07, 2024

2 Analyzer Anristu MT8821C 6261915479 Jun. 28, 2025
8960 SERIES 10

Wireless Agilent Jul. 07, 2024

3 Communications Test Technologies ES5158 MY54491001 Jun. 28, 2025

Set

(Test Period: May 08, 2024 ~ Sep. 09, 2024)

Radiated Emissions - 9 kHz to 30 MHz

Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Active Loop Antenna Schwarzbeck |FMZB 1513-60B| 1513-60 B-034 Mar. 30, 2025
2 MXE EMI Receiver Keysight N9038A MY56400091 Dec. 22, 2024

RW2350-3.8A-N
3 Cable N/A MBM-1.5M N/A Jun. 09, 2025
4 Cable N/A RG 213/U N/A Jun. 09, 2025
5 | Measurement Software Farad EZ-EMC N/A N/A
Ver.NB-03A1-01
Jul. 11, 2024
*A* il
6 966 Chamber room ETS 9*6*6 N/A May 16, 2025
7 WPT coil N/A 100KHz-300KHz N/A N/A

(Test Period: May 08, 2024 ~ Sep. 09, 2024)

Radiated Emissions - 30 MHz to 1 GHz
Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Trilog-Broadband Schwarzbeck | VULB 9168 1462 Dec. 13, 2024
Antenna
EMC
2 Attenuator INSTRUMENT EMCI-N-6-06 AT-06009 Dec. 13, 2024
. EMC
3 Preamplifier INSTRUMENT EMC001330 980863 Apr. 07, 2025
LMR400-NMNM Jul. 04, 2024
4 Cable RegalWay 12.5m N/A Jun. 06, 2025
LMR400-NMNM Jul. 04, 2024
5 Cable RegalWay -3m N/A Jun. 06, 2025
LMR400-NMNM Jul. 04, 2024
6 Cable RegalWay -0.5m N/A Jun. 06, 2025
7 Receiver Agilent N9038A MY52130039 Dec. 22, 2024
8 Positioning Controller MF MF-7802 N/A N/A
9 | Measurement Software Farad EZ-EMC N/A N/A
Ver.NB-03A1-01
10 966 Chamber room CM 9*6*6 N/A May 16, 2025
17 |Wireless Communication Agilent E5515C MY48364183 Dec. 22, 2024
Test SET
12 wideband radio R&S CMWS500 152372 Dec. 22, 2024
communication tester
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(Test Period: May 08, 2024 ~ Sep. 09, 2024)

Radiated Emissions - 1 GHz to 18 GHz

tester

Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 MXA Signal KEYSIGHT N9020B MY63380204 Nov. 17, 2024
Analyzer
2 Receiver Agilent N9038A MY52130039 Dec. 22, 2024
. EMC
3 Preamplifier INSTRUMENT EMC118A45SE 980888 Nov. 17, 2024
4 | BXASpectrum Keysight N9O010A MY55150209 May 31, 2025
Analyzer
5 | Double Ridged ETS 3115 75846 Mar. 20, 2025
Guide Antenna
RWLP50-4.0A-SMS
6 Cable RegalWay M-12.5M N/A Feb. 19, 2025
RWLP50-4.0A-NM Aug. 08, 2024
/ Cable RegalWay RASM-2.5M N/A Jul. 03, 2025
RWLP50-4.0A-NM Aug. 08, 2024
8 Cable RegalWay RASMRA-0.8M N/A Jul. 03, 2025
9 1966 Chamber room CM 9*6*6 N/A May 19, 2025
10 Filter COM-MW ZHPF'Mgél?’G'Wl N/A May 31, 2025
11 Positioning MF MF-7802 N/A N/A
Controller
Measurement EZ-EMC
12 Software Farad Ver.NB-03A1-01 N/A N/A
Wireless
13 | Communication Agilent E5515C MY48364183 Dec. 22, 2024
Test SET
wideband radio
14 communication R&S CMW500 152372 Dec. 22, 2024

(Test Period: Oct. 16, 2024)

Radiated Emissions — Above 18 GHz

tester

Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 MXA Signal KEYSIGHT N9020B MY63380204 Nov. 17, 2024
Analyzer
Low Noise CLN-18G40G-4330
2 Amplifier CONNPHY K 619413 Jul. 17, 2025
RWLP50-2.6A-2.92
3 Cable RegalWay M2.92M-1.1M N/A Jul. 25, 2025
4 Cable Tonscend HF160-KMKM-3M N/A Jul. 25, 2025
5 Broag'n'f:::a"'om Schwarzbeck | BBHA9170(3m) 9170-319 Jun. 16, 2025
6 966 Chamber room CM 9*6*6 N/A May 19, 2025
7 | Posttioning MF MF-7802 N/A N/A
Controller
Measurement EZ-EMC
8 Software Farad Ver.NB-03A1-01 N/A N/A
Wireless
9 Communication Agilent E5515C MY48364183 Dec. 22, 2024
Test SET
wideband radio
10 communication R&S CMW500 152372 Dec. 22, 2024

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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5. EUT TEST PHOTO

Radiated Emissions Test Photos

9 kHz to 30 MHz
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Radiated Emissions Test Photos

30 MHz to 1 GHz
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Radiated Emissions Test Photos

1 GHz - 18 GHz
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Radiated Emissions Test Photos

Above 18 GHz
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APPENDIX A - OUTPUT POWER
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Output Power (dBm)

512CH 661CH 810CH
PCS1900 1850.2MHz 1880MHz 1909.8MHz
1 Tx Slot 28.32 29.01 28.97
GPRS/EDGE 2 Tx Slot 28.03 28.71 28.71
(GMSK) 3 Tx Slot 27.65 28.25 28.37
4 Tx Slot 27.14 27.07 26.91
1 Tx Slot 24.29 24.52 24.27
EDGE 2 Tx Slot 24.11 24.14 24.16
(8PSK) 3 Tx Slot 23.61 23.72 23.83
4 Tx Slot 21.29 21.58 22.15
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For eMTC:
RB RB Low CH Mid CH High CH
LTE Band / BW | Modulation Size Offset 18607CH 18900CH 19193CH
1850.7MHz | 1880MHz | 1909.3MHz
1 0 19.95 20.38 19.76
QPSK 1 5 19.71 20.15 19.90
5 1 17.55 17.01 18.33
2/1.4MHz 1 0 19.91 20.48 19.94
16QAM 1 5 19.75 20.13 19.82
5 1 17.68 17.92 18.13
B B Low CH Mid CH High CH
LTE Band /BW | Modulation | & Offeet 18615CH 18900CH 19185CH
1851.5MHz | 1880MHz | 1908.5MHz
1 0 19.72 20.54 20.47
QPSK 1 5 19.37 20.32 20.37
5 1 17.59 18.09 18.11
2/ 3MHz 1 0 18.98 20.18 20.10
16QAM 1 5 18.77 19.92 19.77
5 1 17.62 18.09 18.18
B B Low CH Mid CH High CH
LTE Band / BW | Modulation | . Offeet 18625CH 18900CH 19175CH
1852.5MHz | 1880MHz | 1907.5MHz
1 0 21.04 21.33 21.09
QPSK 1 5 21.15 21.34 21.98
6 0 21.16 21.35 20.99
2/ 5MHz 1 0 21.12 21.05 21.09
16QAM 1 5 21.10 21.10 20.99
6 0 21.24 21.38 20.98
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF\i)Ee o?fsBet 18650CH 18900CH 19150CH
1855MHz 1880MHz 1905MHz
1 0 21.13 21.16 21.01
QPSK 1 5 21.24 21.24 21.02
6 0 21.15 21.21 20.96
2/ 10MHz 1 0 21.23 2117 21.07
16QAM 1 5 21.18 21.19 21.07
6 0 21.02 21.14 21.10
Low CH Mid CH High CH
LTE Band / BW | Modulation S'_‘i’fe o?rsBet 18675CH 18900CH 19125CH
1857.5MHz | 1880MHz | 1902.5MHz
1 0 21.26 21.15 21.01
QPSK 1 5 21.20 21.13 21.09
6 0 21.19 21.10 21.08
2/ 15MHz 1 0 21.31 21.16 21.14
16QAM 1 5 21.17 21.22 20.93
6 0 21.24 21.20 20.97
Low CH Mid CH High CH
LTE Band / BW | Modulation S'_‘i’fe OﬁsBet 18700CH 18900CH 19100CH
1860MHz 1880MHz 1900MHz
1 0 21.02 21.09 20.99
QPSK 1 5 21.14 21.14 21.00
6 0 21.25 21.10 20.97
2/ 20MHz 1 0 21.11 21.18 21.08
16QAM 1 5 21.13 21.01 21.09
6 0 21.15 21.16 20.96
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF?fe o?rsBet 26047CH 18900CH 26683CH
1850.7MHz | 1882.5MHz | 1914.3MHz
1 0 20.02 20.60 20.27
QPSK 1 5 19.77 20.44 20.02
5 1 1750 18.06 18.24
25/ 1.4MHz 1 0 19.04 19.22 19.40
160AM 1 5 18.89 18.99 19.16
5 1 17.27 18.01 18.21
Low CH Mid CH High CH
LTE Band / BW | Modulation SFi‘fe Olf?fsBet 26055CH 18900CH 26675CH
1851.56MHz | 1882.5MHz | 1913.5MHz
1 0 20.03 20.55 20.20
QPSK 1 5 19.75 20.32 19.99
5 1 17.48 18.03 18.25
25/ 3MHz 1 0 18.79 19.51 19.65
160AM 1 5 18.45 19.41 19.50
5 1 17.41 17.95 18.03
Low CH Mid CH High CH
LTE Band / BW | Modulation sRi’fe O']?fsBet 26065CH | 18900CH | 26665CH
1852.5MHz | 1882.5MHz | 1912.5MHz
1 0 21.27 21.27 21.10
QPSK 1 5 21.26 21.33 21.23
6 0 21.05 21.31 21.26
25/ 5MHz 1 0 21.23 21.33 21.20
160AM 1 5 21.24 21.21 21.08
6 0 21.25 21.27 21.19
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF\i)Ee O?f?et 26065CH 18900CH 26665CH
1852.5MHz | 1882.5MHz | 1912.5MHz
1 0 21.22 21.20 21.23
QPSK 1 5 21.31 21.22 21.28
6 0 21.14 21.24 21.29
25/ 10MHz 1 0 21.23 21.18 21.23
16QAM 1 5 21.07 21.16 21.21
6 0 21.30 21.25 21.07
Low CH Mid CH High CH
LTE Band / BW | Modulation S'_‘i’fe Olf?fsBet 26115CH 18900CH 26615CH
1857.5MHz | 1882.5MHz | 1907.5MHz
1 0 21.21 21.28 21.13
QPSK 1 5 21.16 21.27 21.15
6 0 21.08 21.26 21.18
25/ 15MHz 1 0 21.25 21.30 21.07
16QAM 1 5 21.20 21.23 21.14
6 0 21.18 21.29 21.26
Low CH Mid CH High CH
LTE Band / BW | Modulation S'_‘i’fe Olf?fsBet 26140CH 18900CH 26590CH
1860MHz | 1882.5MHz | 1905MHz
1 0 21.18 21.20 21.16
QPSK 1 5 21.19 21.26 21.16
6 0 21.14 21.24 21.18
25/ 20MHz 1 0 21.21 21.29 21.25
16QAM 1 5 21.30 21.28 21.22
6 0 21.28 21.29 21.25
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For NB-loT:

LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset 18601CH 18900CH 19199CH
Spacing(kHz) 1850.1MHz 1880MHz 1909.9MHz

1 0 4.67 21.74 4.62
2/ 3.75kHz BPSK 1 47 455 21.55 455
' QPSK 1 0 4.63 21.78 4.66
1 47 459 21.58 4,54
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset 18601CH 18900CH 19199CH
Spacing(kHz) 1850.1MHz 1880MHz 1909.9MHz
1 0 4.58 22.36 4.52
BPSK 1 11 4.60 22.38 4.45
2/ 15kHz 1 0 451 22.32 4.42
QPSK 1 11 4.54 22.37 4.46
3 3 477 22.58 4.66
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset 26041CH 26365CH 26689CH
Spacing(kHz) 1850.1MHz 1882.5MHz 1914.9MHz
1 0 4.62 21.62 4.82
25 | 3.75KHz BPSK 1 47 4.47 21.46 4.73
’ QPSK 1 0 4.59 21.71 4.83
1 47 4.48 21.59 4.71
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset 26041CH 26365CH 26689CH
Spacing(kHz) 1850.1MHz 1882.5MHz 1914 .9MHz
1 0 459 22.22 478
BPSK 1 11 4.60 22.14 4.74
25/ 15kHz 1 0 4.49 22.20 4.81
QPSK 1 11 4.55 22.11 4.67
3 3 4.69 22.36 4.79
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EIRP (dBm)

512CH 661CH 810CH
PCS1900 1850.2MHz 1880MHz 1909.8MHz

1 Tx Slot 30.72 31.41 31.37
GPRS/EDGE 2 Tx Slot 30.43 31.11 31.11
(GMSK) 3 Tx Slot 30.05 30.65 30.77
4 Tx Slot 29.54 29.47 29.31
1 Tx Slot 26.69 26.92 26.67
EDGE 2 Tx Slot 26.51 26.54 26.56
(8PSK) 3 Tx Slot 26.01 26.12 26.23
4 Tx Slot 23.69 23.98 24.55
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For eMTC:
RB RB Low CH Mid CH High CH
LTE Band / BW | Modulation Size Offset 18607CH 18900CH 19193CH
1850.7MHz 1880MHz 1909.3MHz
1 0 23.05 23.48 22.86
QPSK 1 5 22.81 23.25 23.00
5 1 20.65 21.01 21.43
2/1.4MHz 1 0 23.01 23.58 23.04
16QAM 1 5 22.85 23.23 22.92
5 1 20.78 21.02 21.23
RB RB Low CH Mid CH High CH
LTE Band / BW | Modulation Size Offset 18615CH 18900CH 19185CH
1851.5MHz 1880MHz 1908.5MHz
1 0 22.82 23.64 23.57
QPSK 1 5 22.47 23.42 23.47
5 1 20.69 21.19 21.21
2/ 3MHz 1 0 22.08 23.28 23.20
16QAM 1 5 21.87 23.02 22.87
5 1 20.72 21.19 21.28
RB RB Low CH Mid CH High CH
LTE Band / BW | Modulation Size Offset 18625CH 18900CH 19175CH
1852.5MHz 1880MHz 1907.5MHz
1 0 24.14 24.43 24.19
QPSK 1 5 24.25 24.44 25.08
6 0 24.26 24.45 24.09
2/ SMHz 1 0 24.22 24.15 24.19
16QAM 1 5 24.20 24.20 24.09
6 0 24.34 24.48 24.08
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF\i)Ee o?fsBet 18650CH 18900CH 19150CH
1855MHz 1880MHz 1905MHz
1 0 24.23 24.26 24.11
QPSK 1 5 24.34 24.34 24.12
6 0 24.05 24.31 24.06
2/ 10MHz 1 0 2433 24.27 24.17
16QAM 1 5 24.28 24.29 24.17
6 0 24.32 24.24 24.20
Low CH Mid CH High CH
LTE Band / BW | Modulation S'_‘i’fe Olf?fsBet 18675CH 18900CH 19125CH
1857.5MHz | 1880MHz | 1902.5MHz
1 0 24.36 24.25 24.11
QPSK 1 5 24.30 24.23 24.19
6 0 24.29 24.20 24.18
2/ 15MHz 1 0 24.41 24.26 24.24
16QAM 1 5 24.27 24.32 24.03
6 0 24.34 24.30 24.07
Low CH Mid CH High CH
LTE Band / BW | Modulation S'_‘i’fe Olf?fsBet 18700CH 18900CH 19100CH
1860MHz 1880MHz 1900MHz
1 0 24.32 24.19 24.09
QPSK 1 5 24.24 24.24 24.10
6 0 24.35 24.20 24.07
2/ 20MHz 1 0 24.21 24.28 24.18
16QAM 1 5 24.23 24.11 24.19
6 0 24.25 24.26 24.06
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Low CH Mid CH High CH
LTE Band / BW | Modulation SFfe o?fsBet 26047CH 18900CH 26683CH
1850.7MHz | 1882.5MHz | 1914.3MHz
1 0 23.12 23.70 23.37
QPSK 1 5 22.87 23.54 23.12
5 1 20.60 21.16 21.34
25/ 1.4MHz 1 0 2214 22.32 2250
160QAM 1 5 21.99 22.09 22.26
5 1 20.37 21.11 21.31
Low CH Mid CH High CH
LTE Band / BW | Modulation SFi‘fe o?rsBet 26055CH 18900CH 26675CH
1851.5MHz | 1882.5MHz | 1913.5MHz
1 0 23.13 23.65 23.30
QPSK 1 5 22.85 23.42 23.09
5 1 20.58 21.13 21.35
25/ 3MHz 1 0 21.89 22.61 22.75
160QAM 1 5 21.55 2251 22.60
5 1 20.51 21.05 21.13
Low CH Mid CH High CH
LTE Band / BW | Modulation sRi’fe O']?fsBet 26065CH | 18900CH | 26665CH
1852.5MHz | 1882.5MHz | 1912.5MHz
1 0 24.37 24.37 24.20
QPSK 1 5 24.36 24.43 24.33
6 0 24.15 24.41 24.36
25/ 5MHz 1 0 2433 24.43 24.30
16QAM 1 5 24.34 24.31 24.18
6 0 24.35 24.37 24.29
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Low CH Mid CH High CH
LTE Band / BW | Modulation SF?fe o?fsBet 26065CH 18900CH 26665CH
1852.5MHz | 1882.5MHz | 1912.5MHz
1 0 24.32 24.30 2433
QPSK 1 5 24.41 2432 24.38
6 0 24.24 24.34 24.39
25/ 10MHz 1 0 24.33 24.28 24.33
16QAM 1 5 24.17 24.26 24.31
6 0 24.40 24.35 24.37
Low CH Mid CH High CH
LTE Band / BW | Modulation SFi‘fe o?rsBet 26115CH 18900CH 26615CH
1857.5MHz | 1882.5MHz | 1907.5MHz
1 0 24.31 24.38 24.23
QPSK 1 5 24.26 24.37 24.25
6 0 24.18 24.36 24.28
25/ 15MHz 1 0 24.35 24.40 24.17
16QAM 1 5 24.30 24.33 24.24
6 0 24.28 24.39 24.36
Low CH Mid CH High CH
LTE Band / BW | Modulation SFi‘fe ol-?fsBet 26140CH 18900CH 26590CH
1860MHz | 1882.5MHz | 1905MHz
1 0 24.28 24.30 24.26
QPSK 1 5 24.29 24.36 24.26
6 0 24.24 24.34 24.08
25/ 20MHz 1 0 24.31 24.39 24.35
16QAM 1 5 24.40 24.38 2432
6 0 24.38 24.39 24.35
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For NB-loT:

LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset 18601CH 18900CH 19199CH
Spacing(kHz) 1850.1MHz 1880MHz 1909.9MHz

1 0 7.77 24.84 7.72
2/ 3.75kHz BPSK 1 47 7.65 24.65 7.65
' QPSK 1 0 7.73 24.88 7.76
1 47 7.69 24.68 7.64
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset 18601CH 18900CH 19199CH
Spacing(kHz) 1850.1MHz 1880MHz 1909.9MHz
1 0 7.68 25.46 7.62
BPSK 1 11 7.70 25.48 7.55
2/ 15kHz 1 0 7.61 25.42 7.52
QPSK 1 11 7.64 25.47 7.56
3 3 7.87 25.68 7.76
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset 26041CH 26365CH 26689CH
Spacing(kHz) 1850.1MHz 1882.5MHz 1914.9MHz
1 0 7.72 24.72 7.92
25 | 3.75KHz BPSK 1 47 7.57 24.56 7.83
’ QPSK 1 0 7.69 24.81 7.93
1 47 7.58 24.69 7.81
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset 26041CH 26365CH 26689CH
Spacing(kHz) 1850.1MHz 1882.5MHz 1914 .9MHz
1 0 7.69 25.32 7.88
BPSK 1 11 7.70 25.24 7.84
25/ 15kHz 1 0 7.59 25.30 7.91
QPSK 1 11 7.65 25.21 7.77
3 3 7.79 25.46 7.89
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APPENDIX B - RADIATED SPURIOUS EMISSIONS (9KHZ TO
30MHZ)
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Test Mode : [TX Mode ‘ ‘Test Mode : |TX Mode

Ant 0° Ant 0°

1600 dBuV/m 1600 dBuv/m
150
120
100 —‘_“——
9
0 X 3 1
: :
€@ F) E}
50 x *
w
o
2
oo 0150 0.5 (MHz]) 5 20001
0003 (MH2) 0150
Reading Comect Measure-
Reading Correct Measure- Lt No. Mk Freq Level Factor  ment Limit  Margin
o Mk F mt mMagn
req Level Factor ment 9 MHz dBuv B dBuVim dBuvim B Detector Comment
MHz dBuV dB dBuVim dBuVim d8 Detector  Comment
1 0.269 4323 2105 6428 9900 -3472 AVG
1 0.015 56.98 2065 7763 12403 -4640 AVG 5 175 774 310 BT 54 077 GF
2 0.022 53.33 2088 7421 12056 -46.35 AVG T 717 2761 5700 3851 §954 2093 OF
3 0.061 43.34 21.24 64.58 111.86 -47.28 AVG
o o
Ant 90 Ant 90
— —
140
g0
)
i X )3‘
1)
=0 L] 2
X
a X 3
2
w
m
w
o o o o = wa . -
Reading Correct Measure- ) Reading Comect Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit  Margin No. Mk.  Freg.  Lewvel Factor ment  Limit Margin
MHz dBuV dB dBuVim dBuV/m dB Detector  Comment MHz dBuV dB ‘dBuV/im dBuVim 5] Detecior  Comment
1= 0.021 53.76 20.82 7458 12133 4675 AVG 1" 1672 2554 2103 4657 6314 1657 QP
2 0.044 46.24 2117 6741 11472 -47.31 AVG 2 B.717 232 2100 4332 6954 -2622 QP
3 0.057 44.22 2122 6544 11243 4699 AVG 3 21045 1438 2110 3548 6954 3406 OQF
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APPENDIX C - RADIATED SPURIOUS EMISSIONS (30MHZ TO
1000MHZ)
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Test Mode : [PCS1900 TX CH661_GPRS | [Test Mode : |PCS1900_TX CH661_GPRS

Vertical Horizontal

w0 dNm

00 douiim
50 50
5 § 5 &
%
$ : *
% £ # 4 H *
o
Too 0000 100 EAA0 SO0 600 51500 GIZ0 T0R00 006D TO0000 itz
000 1760 ZA0 W00 600 51500 GIZ00  70L00 00600 T000.00 Mitx
_ Reading Comest Measurs
Reading Corect Measure- ) No. Mk Freq  Level  Factor ment  Limit Margin
Mo Mk Freq  Level  Factor ment Limit Margin Wz By @  @Wm  dBalm @8 Delecior Commert
WE @ ®  BWim @i @5 Deedor Commen

52.795 w79 1137 2442 8230 5788 peak
165315 3625 1089 2526 6230 5704 peak
349130 3668 831 2757 8230 5473 peak
544,100 3661 454 3167 8230 5063 peak
661355 3620 236 35684 8230 4646 peak

*  BB7.480 3763 [2] 3784 8230 4446 peak

1 37.760 3876 -1202 28.74 8230 5558 pesk
2 161.920 3750 -1085 2665 8230 5565 peak
3 345735 3601 934 2667 68230 5563 peak
4 572230 3612 418 3183 8230 5037 peak
5
6

| o & wl ol 4

740.525 3738 147 3821 8230 4609 pesk
*  908.820 36.06 04z 3843 8230 4382 peak
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For eMTC:

Test Mode : |[LTE Band 2_TX CH18900_1.4MHz | \Test Mode : |LTE Band 2_TX CH18900 1.4MHz

Vertical Horizontal

N0 diivim

W0 swm
Y
w
4 &
p F ; 1 i !
H ]
L %
100
G 12700 Z2400  BA0D 41600 5500 Gize0 70800  B0RO0 ™ 0o
o 12700 2400 2210 A1e.00 515.00 1200 709,00 S0E.00 100000 MHz
Reading Comect Measure
No. Mk. Frea. Level  Factor ment  Limit Margin Reading Gomest  Measure
Wiz TE o @uvm  dBusm  dB  Deleshr  Comment No. Mk.  Freq.  Level  Fastor ment  Limit  Margin

1 150.405 3576 -10.78 2408 8230 -57.32 peak MHzZ aBuv dB dBuv/m aBuvim a8 Detector Comment
2 450.080 3834 -850 2075 8230 -5255 peak 1 53.765 35.54 1141 2413 8230 -58.17  peak
3 838180 3656 288 3370 8230 4860 peak 2 154,845 |28 -1Des 2534 8230 -5B.98  peak
3 754500 37.32 D@5 3837 8230 4583 peak 3 §77D80 3787 407 3280 6230 4640 peak
5 875.840 3775 D08 3781 8230 -4448 peak 4 526.085 38.3%  -304 3531 8230 4800 pesk
a-" o74.780 37.08 0.82 3878 8230 4352 peak 5 £854.015 a2 -0.23 37.59 8230 4471 peak

6 ' 82725  37e2 D65 3880 8230 -4340 peak

Test Mode : [LTE Band 2_TX CH18900_5MHz ‘ ‘Test Mode : |LTE Band 2_TX CH18900_5MHz

Vertical Horizontal

M0 dwvim WO v
0 0
3 g
' 1 3 E ) 5 =
0o 1o
e 12700 Z2edl  BRL0D 4600 S1S00  GiZen 70900 60600 1000.00 MHz 00N 1D 2600 00 41R00 SIS0 G260 70900 60RO0 000,00 MHz
Reading Comect Measure- Reading Comect Measure- i
No. Mk, Freg, Level Factor  ment Limit  Margin No. Mk, Freq. Level Factor  ment Limit  Margin
Wz S @ GBaVim  Gouim @5 Delechr  Commant WHE B @ TBwvim  Gewm 5 Detecor  Comment

351555 3793 -9.30 20863 8230 -5367 peak
411210 2679 -7.60  Ze.1@ 8230 -53.11 peak
568235  35.08 -3.77 3232 8230 -40.85 peak
720855 3768 -1.43 23825 8230 -46.05 peak
820765 3767 -0.64 3703 8230 -4527 peak
915810  37.96 044 2840 8230 -43.80 peak

752165  37.66  -0.95  37.01 8230 -45.28 peak
" 983510 3618 068 39.05 8230 -43.25 peak
847225 3873 D34 3830 8230 4301 peak
831885 2801 205 2306 8230 4834 peak
485530 3768 638  31.30 8230 5100 peak
346220 3711 -8.34 2777  82.30 -54.53 peak

o] o & wf o] =
@ of & wl n =
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Test Mode : |LTE Band 2_TX CH18900_20MHz

Vertical

EX R
n,
4 §
E x
FI
k
e
MO 1m0 400 200 AG0 SIS0 G200 7m0 em0 om0 00 Mz
Reading Comect Measure- i
No. Mk.  Frea.  Level  Factor ment Limit Margin
Wz Geuv W TEwvim  GSusm 6B Deteomr | Comment
T 143005 3347 1147 2500 8230 6730 peak
2 403835 36.56 -77e 2878 8230 -5352 peak
3 475230 3768 022 3147 8230 5083 peak
2 654880 3081 203 3418 8230 4812 peak
5 7748960 3740 -1.04 3838 6230 4584 peak
& 903820 3808 042 3850 8230 -4380 peak

| [Test Mode : |LTE Band 2_TX CH18900_20MHz

Horizontal

90.0  diuvim
o
g F '
3
i
;
e T
Reading Comect Maasure-
Mo. Mk. Freq.  Level  Factor ment Limt Margin
S

1 325.385 3583 -8.68 2715 8230 -55.15 peak
2 402 085 37.10 -7.80 20.30 8230 -53.00 peak
3 508.180 3744 -5.85 31.79 8230 -50.51 peak
4 868.745 37.18 -2.48 34.70 8230 -47.60 peak
5 753.135 38.19 -0.95 ar.24 82.30 4508 peak
6" 851.015 38.25 0.e2 38.87 82.30 -43.43 peak

Test Mode : |[LTE Band 25 _TX CH26365_1.4MHz ‘ ‘Test Mode : |[LTE Band 25 _TX CH26365_ 1.4MHz

Vertical

900 diuvim
,..
i 2ot
1
3
0.0
Niw m owm i sem mew ww men wcm ——
Reading Comect Measure- i i
Mo. Mk. Freq.  Level  Factor ment  Limit Margin
MHz dBuv dB dBuvim dBuvim dB Detegtor  Comment
1 278775 3655 -10.83 2562 8230 -5668 peak
2 439,340 36.90 -6.88 30.11 82.30 -52.19 peak
3 560.500 36.81 452 a2 8230 -50.01 peak
4 B47.405 37.25 -2.72 24.53 82.30 4777 peak
5 773,600 38.00 -1.03 38.87 8230 4533 peak
6" 962.655 ar.Te 0.72 38.50 82.30 -43.80 peak

Horizontal

00 dwvim
w
; s 3 &
¥ H
i,
o 12700 z2e0n ESR AE00 S15.00 61200 20900 a0E.00 1000.00 Miz
Reading Comect Measure-
No. Mk. Freq.  Level Factor  ment Limit  Margin
Wz G & Waum  Gewim 4B Deledier  Comment
1 172105 36.21 -11.38 2482 8230 5748 peak
H 208.000 3053 -1047 2606 8230 5023 peak
3 498905 3801 583 3218 8230 5012 peak
3 850800 3825 -267 3558 8230 4872 pesk
5 835565 3860 054 3606 8230 4424 peak
& ° 988420 3764 092 3856 8230 4374 peak
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Test Mode : |LTE Band 25_TX CH26365 5MHz ‘ ‘Test Mode : |[LTE Band 25 _TX CH26365 5MHz

Vertical Horizontal

I I
b 50,
" ER 5 %
.
[ R 4 H
2 4
anane 12700 224 00 2100 00 515 00 1280 0900 B0k 00 100000 MHz B
B O A i
Reading  Corect  Measure- Reading Comect Measure-
. it Margin —
o. r=q. Level  Factor  ment No. Mk. Freq. Level  Factor ment Limit Margin
e
MHz dBuv ) dBuw/m aSuvim a8 Detector  Comment

157070  36.12 -10.87 2525 8230 -57.05 peak
563016 3708 448 3202 8230 4008 peak
631400 3737 -2.86 3441 8230 -47.80 peak
764775 3811 101  37.10 8230 4520 peak
* 872830 2017 001 2918 8230 -43.12 peak
047135 3818 D60 3876 8230 4354 peak

370470 3680 BB2 2778 8230 5452 peak
485900 3812 -6.05 3207 8230 -50.23 peak
644930 3680 278 2404 8230 -48.28 peak
747315 3824 000 3725 8230 4505 peak
B56.440 3848 D20 2823 8230 -4402 peak

" 880115 3858 087 3945 8230 -42.85 peak

af | & wl | =

@ of & f | Wl =

Test Mode : |[LTE Band 25 _TX CH26365 20MHz ‘ ‘Test Mode : |[LTE Band 25 _TX CH26365 20MHz

Vertical Horizontal

N0 d@uvim 00 duvin
w 0,
6
i & 2 s H g
3 3 5 &
2 k
1
X
. 1o
Wile 100 g0l GO0 KRN0 51500 GiZen 00 G0s00 TG itz e 108000 ke
Reading Comect Measure-
Reading Coreel Measure Limit  Margin
No. Mk. Freq.  Level  Factor ment  Limt Margin Mo. Mk. Freq. Level Factor ment b
[ G ] GBWIm  GBuvm 96 Detecior  Comment e e - oBuMim  oSwiim 98 befestor Comment

434005 23686 701 2885 823D -5245 peak
508.085  37.85 -5.03 3222 623D -50.08 peak

170.650 3586 -1124 2562 8230 -56.68 peak

T 1
2 400.055 3725 788 2037 B230 5203 peak 2
3 525185 37.38 -5.32 3208 8230 -50.24 peak 3 844010 350 277 3479 B230 4791 peak
4 754.10s 3786 0.5 3081 823D 4530 peak
4 627.520 3551  -301 3350 8230 -48.80 peak
5 860320 3862 D.15 3847 823D 4383 peak
5 761.885 3780 -0.88 3682 8230 -45.38 peak
8 ' 980.300  38.3¢ 088 39.30 8230 -4300 peak
8"  880.805 38.31 D24 3855 8230 -4375 peak
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For NB-loT:

Test Mode : |LTE Band 2_TX CH18900_3.75kHz | \Test Mode : |LTE Band 2_TX CH18900_3.75kHz

00 duin J—
50 El
§
5 & i b
3 #
X Fl H
& % H
wo wo
30600 127.00 22400 321.00 #18.00 515.00 6200 709.00 £06.00 1000.00 MHz 0000 12700 200 21.00 #10.00 1500 200 709.00 20600 1000.00 MHz
Reading Comecl Measurs- Reading Comect Measurs- ]
No. Mk. Freq. Level  Factor ment Lmit Margin No. Mk. Freq.  Level Factor ment Limt  Margin
Mz E=m dB dBuvim  dBuW/m dB’ Detector  Comment MHz dBuV dB dBuVim  dBuVim dB’ Detector  Comment
T 3790 3927 1213 2714 6230 5516 peak 1 44550 3549 1138 2410 8230 5820 peak
z 150.280 2560 1109 2454 6230 5176 peak 2 182705 308 -1101 2477 8230 -5/53 peak
3 37075 %31 B85 2738 6230 A9 peak 3 434975 3850 699 2951 8230 5279 peak
4 565.440 36.00 440 3160 8230 -50.70 peak 4 611515 3786 328 34.40 8230 4790 peak
5 T 3753 132 3621 B230 4608 peak 5 847710  38.19 033  37.86 8230 4448 peak
6* 903000 3809 038 3847 56230 4383 peak §° o220 3772 098 3670 8230 4360 peak

Test Mode : [LTE Band 2_TX CH18900_15kHz ‘ ‘Test Mode : |LTE Band 2_TX CH18900_15kHz

20 dam W0 e
= 50/
%
s e 3 i
s
% 3 2
& i 2
1o
0000 127.00 2400 321.00 Alpon S15.00 Gz 709.00 [ 1000.00 MHz 100
WD 1T ZAW W0 B0 SI00  G1ZE0 TR0 GO0 0000 Hits
Reading Correct  Measure- _
Limit in Reading Comect Measure-
No. Mk Freq.  level  Factor ment Margi No. Mk. Freq. Level  Factor ment Limit  Margin
Mz BV B dBuVim — dBuVim dB Detector  Comment.

3 BV @& dBuUVim  dBuVim OB Deecior Comment

1 33.880 3935 -1239 2696 B230 -5534 pesk
2 159.010 35.82 -10.80 2502 8230 -57.28 peak
3 364.650 3831 9 2727 8230 -5503 peak
4 565925 3625 437 3188 8230 -5042 peak
5
B

1 43.095 3581 -1149 2432 B230 -57.98 peak
2 166.770 3581 1104 2477 6230 -5753 peak
3 397630 ¥k72 T893 2879 B230 -5351 peak
4 504.330 k48 ST4 30,72 8230 -51.58 peak
5
6

715.305 3716 179 3537 8230 4693 peak
* BET.595 3835 008 3829 8230 4401 pesk

686.690 kB3 23 3452 6230 4778 peak
* 734705 |ee 131 3755 B230 4475 peak
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Test Mode : [LTE Band 25_TX CH26365_3.75kHz ‘ ‘Test Mode : |LTE Band 25_TX CH26365_3.75kHz

00 dwvm
w0 d@win
50
s
H & 5
& f %
& E
H ' 2 )
w0
o0 I 2Ae0 B0 AIE00 G500 G200 7000 G0 W00 Mt wo
W60 1708 G0 32100 41600  §IS00  GIZ00 70800 G600 000,80 Witz
Reading Comect  Measure-
Mo Mk Frsq  level  Factor ment Lmit Margin Readng Comect Measure-
(=3 =g C3 GB0Wm  dBuVim @8 Detecor Comment No. Mk. Freq.  Level Factor ment Lmit Margin

1 35,335 034 -12.27 27.07 B30 5523 pesk MHz dBuV dB dBulim dBuV/m dB Detector  Comment.
] 152705 3582 1101 2561 8230 5760 peak 1 49885 By 128 2405 8230 5825 peak
T 000 %27 931 96 6230 ©H peak 2 151250 3718 1107 2611 6230 -56.19 peak
z Z08420 3712 347 3365 B230 4865 peak 3 376775 3589 861 2728 86230 5502 peak
5 724035 3868 158 3711 B230 4513 peak 4 479595 3760 615 3145 6230 5085 peak
6+ 98230 3764 050 3614 6230 4416 peak 5 647890 3795 271 3524 B230 AT06 peak

B+ 867430 3839 021 3860 B230 4370 peak

Test Mode : |[LTE Band 25_TX CH26365 15kHz ‘ ‘Test Mode : |[LTE Band 25 _TX CH26365_ 15kHz

00 divim W e
5 @
5 & %
) b i
3 4
2 ® ] )
* %
00 0o
Wil 1T ZAM0 3200 AIBB0 BISOD  GIZ00 R0 GOR0D e welo T @il 0 Aemd  BIE00 G120 70800 G0e08 TO00TT MHz
Reading Comect Measure- - Reading Correct Measure-
No. Mk Freq.  Level  Factor ment LUmit  Margin No. Mk Freg vel  Factor ment Lmit Margin
WE @ @ dBWm  dam o8 Deecior  Comment L= @ dBUim  dBWim 68 Deledor  Commert
1 33395 3939 -1248 2691 6230 5539 peak ] S5705 3648 1153 2495 6230 5734 peak
F) 161435 3666 -10B3 2563 8230 -5647 peak F 146885 3578 1127 2451 6230 5779 peak
3 350000 3746 931 2815 8230 5415 pesk 3 337975 %42 842 2700 6230 5530 peak
4 577565 3646 406 3240 8230 4980 peak ) 32110 3784 -B41 2943 6230 5287 pesk
5 7BEA70 3732 101 3631 8230 4569 peak 5 710455 3787 152 3595 B230 4635 peak
6* 892815 3787 D28 3825 B230 4405 peak 6° 093300 3812 029 03841 6230 4389 peak
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APPENDIX D - RADIATED SPURIOUS EMISSIONS (ABOVE
1000MHZ)
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Report No.: BTL-FCCP-2-2404C168

Test Mode : |[PCS1900_TX CH661_GPRS

| [Test Mode : |PCS1900_TX CH661_GPRS

Vertical

B9 B
)
1
DG 000 Z700 00 AAGI00  B10000  7R0000 G000 1iZ0000 1290000 14600 00 8000 00 MHz

Reading Comect Measure. i
Mo. Mk. Freq.  Level  Factor ment  Limt Margn

WHz BV 3] GBuV/m _ dBu¥im  dB  Defector Comment

1 * 13860.500 39.08 953 48.61 8230 -3369 peak

Horizontal

B9 dhivin
1
x

)

12

1000000 770000 AABIO00  GIO000  7E0000  G50000 1170000 1290000 1460000 V00 00

MHz

Reading Cormect Measurs- )
No. Mk.  Freg.  Level Factor ~ ment  Limit  Margin

WHz dBuV @ GBuVim  dBuvim  dB  Detector Comment

1+ 11863.000 3805 6.38 4643 6230 -35.87 peak

Test Mode : |[PCS1900_TX CH661_GPRS

| [Test Mode : |PCS1900_TX CH661_GPRS

Vertical

00 B Wi

=

T BN 00 FIAUIO0  22ZGN N ZR0000 5396000 2ARUN 00 ZR500 00 MH:

Horizontal

e

1BUD0 000 16ES000  THAINO0  ZREO0N 140000 ZZZGN00  ZRODO0 2S00 ZAB00o0 76500 00 MH2

Reading Corect Measure- i
No. Mk Freq  level  Factor ment Limt Margin

Reading Comest Measure- i
Mo Mk Freq  Level  Factor ment  Limit Margin

Wz B Ca] BuVim  dBuVim  dB  Detector  Comment

Wz B @ GBWVim _ dBuVim 98 Detector  Comment

1+ 25526750 4897 1231 6128 5230 -2102 peak

17+ 25514000 4959 1230 6189 8230 -2041 peak
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For eMTC:

Test Mode : [LTE Band 2_TX CH18900_1.4MHz ‘ ‘Test Mode : |LTE Band 2_TX CH18900_1.4MHz

Vertical

0.9 dBivim

a3

S

Horizontal

960 dBuN/m

OO0 TGN W0 GO0 TEE0 G0N0 1000 TENS0 TG00 OB iz
1000 L) G0N0 G000 FOLOD G000 TTZ000 1RG0 TAGO000 T DMz
Reading Comect Measure-
No. Mk  Freq. Levsl  Factor menf  Limt Margin Reading Comecl Measure-
= & dB0m  dBWim @8 Dosdor  Commert No Mk Freq  Level Factr ment Lmi Margn
L= ®  BUm  BWm @8 Descor Comment

1 3762.500 4328 D98 4232 8230 -39.98 peak

1 3762.500 4199 09 4103 8230 -4127 peak

2 * 17813.000 4113 o904 5017 8230 -3213 peak

2 * 17770.500 41.39 9.06 5045 B230 -3185 peak

[Test Mode : [LTE Band 2_TX CH18900_1.4MHz | |[Test Mode : [LTE Band 2_TX CH18900_1.4MHz

1000 dBaVrm
a0
an
)
1
on
10000000 1805000 1970000 2098000 2140000 2225000 2310000 2395600 240000 258000 Mt

1000 dBVm

£

B0

i
!
®

a

an

E:

1w

o

15000000 105000 1970000 2055000 2100000 2225000 2310000 23900 2400000 26580.00 MMz

Reading Correct Measure-
No Mk Freq  Level  Factor ment Limit Margin

Reading Comect Measure-
No. Mk.  Freq.  Level Factor ment  Limit  Margin

WMHz dBuV b dBuVim  dBuVim L) Detector  Comment

MHz dBuV d8 dBuVim  dBuMim B Detector  Comment

1% 25535250 4952 1230 6182 8230 -2048 peak

1" 24630000 4856 1139 5985 8230 -2235 peak
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|Test Mode : |LTE Band 2_TX CH18900_5MHz

| [Test Mode : |LTE Band 2_TX CH18900_5MHz

w00 @i 00 dav/m
: , i
* %

27/ 7
a3 a3

1000000 70080 440000 G000 700000  S0L00 1120008 1200000 14GOR0O o030 Ga Mtz 1000000 /0000 G0D00 610000 FOOUD U000 TIZO000  TZ0000  TAG00.00 I BOHHz

Reading Corect Measure- - Reading Corect Measure-
Mo. Mk, Freq.  Level  Faclor mem  Lmit Margin Mo. Mk Freq. vel  Factor ment Lmit Margin
Mz dBuV d8 dBuVim  dBuVim dB Detecior  Comment. MHz dBuV’ 8 dBuVim  dBuVim dB Detector  Comment
1 3762500 4407 0% 4311 8230 3515 peak 1 374000 4507 D97 4420 6230 3810 peak
27 17767500 4085 906 4991 6230 3239 peak 2 5649500 3893 290 4183 8230 4047 peak
37 17651500 4064 613 4677 6230 3253 peak

Test Mode : |[LTE Band 2_TX CH18900_5MHz

| [Test Mode : |LTE Band 2_TX CH18900_5MHz

1000 dBuN/m 100, A8/

w M

w0 a0

m ™

1

o x & %

s 50

w w

£l an

20 2

1 n

an 0

TS0 ZUSS000 (40000 000 20000 G0N 2480000 e B0 10000 ZSA000  Z1AGN00 227000  ZI0000 e 00 7400008 76500,00 M1
Reading Cormect Measure- . Readi Comrect  Measure-
MNo. Mk Freq  Level Factor ment  Limit Margin No. Mk  Freq. Lw;\g Factor ~ment  Limit Margin
Wz dBuV a5 dBuVim — dBuVim B Deteclor  Comment Tz B @& GBuVim  dbavim B Defector  Gomment

17 25263250 4848 1209 6055 8230 2175 peak T 24400000 4788 1115 513 8230 2317 peak
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Report No.: BTL-FCCP-2-2404C168

[Test Mode : |LTE Band 2_TX CH18900_20MHz

| [Test Mode : |LTE Band 2_TX CH18900_20MHz

%1 dauvim e B
i
% & 1
¥ * &
=)
a3
100000 TN WOOWD GO0 7W0080  H  TTHL0S  TEIGeD 00 O OMH: s
1 D00 2700.00 4400.00 G100.00 7000.00 050000 1120000 12900.00  14600.00 1000000 MHz
Reading Comecl Measurs
MNo. Mk. Freq.  Level Factor ment Limit  Margin Reading Comect Measure-
[T ®  dBWm  dWim @  Deecior  Comment No. Mk Freq.  Level  Factor ment Umit  Magin
T 3745500 4312 087 4215 6230 4045 peak Wz s B dEWim  dRiim @ Dstector  Comms
27 7006500 3783 562 4325 6230 05 peak 1 945500 4440 087 4343 E230 3887 peak
3 Seo6500 3899 283 4152 6230 4038 peak
3 17563500 4080 048 4996 6230 2@ peak

Test Mode : |LTE Band 2_TX CH18900_20MHz

| [Test Mode : |LTE Band 2_TX CH18900_20MHz

00 e -
- 20
&0
w0
n
n
)
6 x @ *
50
50
w
an
an
2
"
as 1
W T0N00  ZSS000 [0 000 ZN0000  Ziee0 240000 Z6500.00 Mz o
Tisadng Comed  Measurs. DO0IEIO00 170000 ZWA008  ZIW0W0  ZZZ003  Z310000  Z3WA00 240 2050000 Mz
MNo. Mk, Freq.  Level  Factor ment  Limit  Margin Reading Comect Measure-
MHz dBuV d@BuVim  dBuvim  dB  Defeclor Comment No. Mk.  Freq Level Factor ment Limit  Margin
1 24001250 4850 1184 6034 6230 -2106 peak Wz BV C3) BuVim  dBuvim 08 Detector Comment
1* 24999 750 4933 1184 6117 8230 -2113 peak
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Report No.: BTL-FCCP-2-2404C168

|Test Mode

|LTE Band 25_TX CH26365_1.4MHz | |Test Mode : |LTE Band 25_TX CH26365_1.4MHz

Vertical

Horizontal

69 v 6.9 dW/m
i £
w w *
a3 RE}
1000000 270000 440000 G000 Z0OLOD 00000 1120008 1200000  1AGOD0D TO000.00MH= 1000000 270000 WA0000  GIOO.D0 700000 90000 110000 1Z900.00 MG0000 00000 MKz
Reading Comect Measure Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Margin No. Mk.  Freq Level Factor ment Limit  Margin
(3 B C3] GBVim  dBuVim 68 Demcior  Commert L3 W a8 dBWVim  dBuwim 9B Dewcior  Comment
1* 16954.500 40.10 &M 48.81 8230 -3349 peak 1 3762.500 3946 0.9 3850 8230 -43.80 pesk
2 * 17617.500 4111 915 5026 8230 -32.04 peak

Test Mode : |[LTE Band 25 _TX CH26365_1.4MHz

| [Test Mode : |LTE Band 25_TX CH26365_1.4MHz

Vertical

W00 4B/

190D0000TEOS000 1970600 2055006  Z140000 2225000 Z3I0000 235000  Z48N0.00 ZU500.00 MH:z

Readi Comect Measure-
No. Mk Freq  Level Factor ment Limit Margin
Mz dBuV dB dBuVim  dBuVim b Detector  Commaent
1 25504750 4976 1230 6206 8230 2024 peok

Horizontal

1000 4BV

13000000 1505000 1970000 2055000 240080 2225000 2310000 2395600 2480000 28500.00 baH:

Reading Comedt Measure-
No Mk Freq  Level  Factor ment Limit Margn
Wiz bV @ davim  dBivim  dB  Delecior Comment
17 24603750  4B46 1146 5002 8230 2238 peak
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Report No.: BTL-FCCP-2-2404C168

[Test Mode : |LTE Band 25_TX CH26365_5MHz

| [Test Mode : |LTE Band 25_TX CH26365_5MHz

o awm
X %
)
-3
1000000 290080 W00 G001 P00 SGL00 1120008 1290060  14E0D00 e
Reading Comect Measure-
No. Mk Freq vel  Factor ment Lmit Margin
MHz dBuV’ C:) dBuVim  dBuVim dB Detecior  Comment

1 3771.000 4131 095 4036 8230 -41.94 peak
2 5658.000 3835 292 4127 8230 4103 peak
3 * 17883.000 4146 896 5042 8230 -3188 peak

%0 duvm
#
b3 &
w
RE]
1000000 270080 440000  GI0O0  7OOLOD 950000 120000 150000 TGOLD TH000.0aMitz
Reading Comect Measure- -
No. Mk, Freg vel  Factor ment Lmit Margin
MHz ‘aBuv dB dBuVim  dBuVim dB Detector  Comment
1 3771000 4290 D85 4195 8230 4035 pesk
Z  5es0000 2954 282 4246 B230 3964 peak
3 17796000 4073 906 4979 6230 3251 peak

Test Mode : |LTE Band 25_TX CH26365_5MHz

| [Test Mode : |LTE Band 25_TX CH26365_5MHz

o Vertical

=

"

n

w0 X
w

w

=

=

0

an

1SN0 IEIO00  1STO0M Um0 F000  ZZAG)  Z30N M0 7énne o500 00 Mz

Mo Mk Freq Rf;ﬂ:g %ﬂiﬂ mm' Limit  Margin

Wz dBuV a6 dBuMim  dBuVim A8 Detector — Comment

1% 24103000 4843 1090 5033 8230 2297 peak

Horizontal

000 g8V

13000.000 1865000 1570000 2055000 2140080 2225000 2310000 233000 243000 26500.00 MHz

Correct  Measure-

Reading
No. Mk. Freq. level Factor ment Lmit Margn
W deuv GB  GBuvim  gBaVim @8 Delechor  Commenl
1% 25514000 4072 1230 6202 8230 -2028 peak
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|Test Mode : |LTE Band 25_TX CH26365_20MHz | |Test Mode : |LTE Band 25_TX CH26365_20MHz

50 daiin W0 duin
% 4
X o F
n w
a3 a3
1000000 Z7ULP0  MO00D G000 7ODO0  OS0L00 T1Z0000 1290000 TG00 OGO iz 1600000 270060 AOD0D  GIOND0  P00LOD 950000 110008 120060  MGODOD 000,00 Mz
Reading Corect Measure- - Reading Comect Measure- )
No. Mk Freq.  Levsl Factor ment  Lmit Margin No Mk Freq  Level Factor ment  Limit Margin
Mz dBuV C:) dBuVim  dBuVim dB Datector  Comment Mz aBuv dB dBuVim  dBuVim dB Detector  Comment.
1 3779500 4227 D83 4134 8230 4096 peak T 3779500 4270 083 4177 8230 4053 peak
7+ 17861000 4125 601 5027 8230 3205 peak 2 5626000 4094 286 4380 6230 3850 peak
3¢ 13860500 3861 653 4644 6230 3286 peak

Test Mode : |LTE Band 25_TX CH26365_20MHz | |Test Mode : [LTE Band 25_TX CH26365_20MHz

Vertical

1000 4BuV/m

X

13000000 1669000 1970000 ZUS5008  Z14D000 2775003 Z31C000 2359000 2489000

Horizontal

Reading Correct Measure-
No. Mk Freq Level Facior ment Limit  Margin

Wiz B @ douvim  dbuvim B Delecior  Gomment

1000 dBuvrm
Y
0
7
50
50
an
an
EY
i
0
00 S0N00 29000  CADIMD  ZZZ000 230000 000 Z4E00 00 2650000 M
Reading Comect Measure-
No. Mk. Freq. lLevel Factor ment Limit Margin
(23 B @ @Vim  dBuVim 08 Detechor  Comment
1" 25580 500 5017 1229 6246 8230 -1984 peak

1* 25016750 4804 1186 6080 8230 2150 peak
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For NB-loT:

Test Mode : [LTE Band 2_TX CH18900_3.75kHz ‘ ‘Test Mode : |LTE Band 2_TX CH18900_3.75kHz

969 dulim D i
i *
= )
a3 3
1800000 270000 440000 GI0O.0D0  PODOOD  GS0D.00 112000 1280000 1450000 1900000 MHz 1900000 270090  M00.00 610000 700000  UGULD0 1120000 1230000 146000 000000 Wiz
Reading Comect Measure- Reading Comect  Measure- i
No. Mk Freg Level Factor  ment Limit  Margin MNo. Mk.  Freq, Level Factor  ment Limit  Margin
WE BV 3 dBuVim  deuVim 08 Detecior Comment WE E=m ) GBiUm  douVim o8 Dewecior  Comment
1* 3762.500 4680 096 4584 B230 3586 peak 1* 3762.500 47233 098 4827 8230 -3603 peak

[Test Mode : [LTE Band 2_TX CH18900_3.75kHz | [Test Mode : |LTE Band 2_TX CH18900_3.75kHz

1000 dBuvfm 1000 8BuN/m

o "

L] B0

) n

.

w B w X
s su

u w

a a

« x

n 1

nn on

190000 ZWSI000 21080 2225000 230000 23000 2463008 26500 00 WH: FES T T T Y= T T Y T TR0
Reading Comedl Measure- ) Reading Correci Measure-
Mo Mk Freq level Factor ment Limit Margin No. Mk Freq  Level Factor ment Limit  Margin
W W @ doavim  douvim  d8  Delecior Commenl W e @ dBivim  douvm @ Delecior  Comment

17 25616000 4923 1230 6153 8230 2077 peak T+ 24740500 4820 1152 5072 6230 2258 peak
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Report No.: BTL-FCCP-2-2404C168

|Test Mode : |LTE Band 2_TX CH18900_15kHz

| [Test Mode : |LTE Band 2_TX CH18900_15kHz

Vertical

a0 /e

e

Horizontal

069 dBuvin

a3
T, —— 1000000 0000 440000 610000 00000 UG0R00 TIZON0D  TZ0NED  TAROD.OD THIDaHHz
: Reading Corect  Measure-
Reading Correct Measure- Limit  Marg
Mo.Mk Frea  Leved  Faclor ment UmEt " o ::: Ifa“\?: Fi:m d::!:n nau: E3 . Detector  Comment
We @ &  dBam GBVm o8 Deledor  Comment Y ""
T AmiE0  ®X 06 W7 230 B% pek T+ 13660500 3975 953 4928 6230 3302 peak

Test Mode : |[LTE Band 2_TX CH18900_ 15kHz

| [Test Mode : |LTE Band 2_TX CH18900_15kHz

Vertical

26500.00 MHz

ISDIDOSOIEATO 0D I1S700.00 2055000 Z1400.80 2229000 2310000 23000 2483000

Horizontal

1000 BN/

o

13000.00016850.00 1570000 2055000 2140000 2225000 2310000  233H0.00  24800.00 2650001 MHz

Reading Correct Measure-

Reading Corect Measure- .
No Mk Freq  Level Factor ment  Limit Margin No Mk Freq  Level Faclor ment  Limit Margin
Mz dBuN a8 dBuVim  dBuVim L) Detector  Comment Mz BV dB’ dBuVim — aBuVim 8 Detector  Comment
1% 25645750 4962 1229 6181 8230 -2039 peak 17 25548000 48 85 1229 6114 8230 2116 peak
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3 L L Report No.: BTL-FCCP-2-2404C168

|Test Mode : |LTE Band 25_TX CH26365_3.75kHz | [Test Mode : [LTE Band 25_TX CH26365_3.75kHz

D dIvie W0 e
1 %
El K
a3 a3
1900000 270090 A0R00 610000  FOONOD 950000 11200.00 1290000  1460D.00 TU000.00MHz 1900000 270000 40000 610000 FOLOD  GGU0.00 1120000 1790000  1AGOD GO 600000 Hz
Reading Comect Measure- i Reading Comect Measure-
MNo. Mk Freq.  Level  Factor ment  Umit Margin MNo. Mk Freq  level  Factor ment Lmit  Margin
Nrz =g 3 dBim  dBuVim  dB  Deector  Comment 53 g C dBdVim  dBdVim 63 Detecior  Commert
1+ 7638500 3660 588 4258 8230 -3972 peak 1+ 9355500 3766 730 4496 8230 -37.34 pesk

Test Mode : |LTE Band 25_TX CH26365_3.75kHz | \Test Mode : |LTE Band 25_TX CH26365_3.75kHz

W00 aBwvrn 1000 dBuvr

- 1

m 0

m i

&0 % 50 ]
50 50

" an

m an

£l 20

" w0

an o

AN HTON (HRA ZZAR W00 INM e 2630000 MHT 15000000 18650.00  19700.00 2055000 2140000 2225000 2310000 2385000 2480000 2650000 Mz
Reading Comect Measure- Read: Comect W
MNo. Mk.  Freq  Level  Factor ment Limit Margin No. Mk Freq L:Meﬂ'g Fa,:f(, ,;'ﬂfu.nm' Limit  Margin
(7 BV [ GBuVim  dBuvim @8 Delecior  Comment T FoT i Wvim  dBuvim B Detecior  Comment

1+ 25556.500 4046 1230 6176 8230 -2054 peak 1" 24999750 4879 1184 6063 8230 -2167 peak
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Report No.: BTL-FCCP-2-2404C168

|Test Mode

: |LTE Band 25_TX CH26365_15kHz

| [Test Mode : |LTE Band 25_TX CH26365_15kHz

9 dvim 90 divin
s 3
w @
a3 a3
1900000 2700.00 110000 610000 FE00.00  9500.00 1120000 1290000 14600.00 19000.00 MHz 1800.000 2700.00 410000 GI00.00 70000  9500.00 1120000 1290080  14500.00 10000.00 MH=
Reading Comect Measure- - Readng Comeet Measure- -
Mo. Mk,  Freq. Level Factor ment  Lmit Margin Mo. Mk. Freq.  Level  Factor ment  Limt  Margin
MHz dBuV d8 dBuVim  dBul/m d8 Deteclor  Comment MHz. daBuV dB dBulim dBuVim d8 Detector  Comment
17 9406500 3738 7.33 4460 6230 3761 peak T+ 11234000 3991 853 4844 6230 3386 peak

Test Mode : |LTE Band 25_TX CH26365_15kHz | |Test Mode : |LTE Band 25_TX CH26365_15kHz

Vertical

1000 dBuvim

e

nn
1900000018900 1970000 793000 2180000 7275000 2310000 Z39A00 2480000

2650000 btz

ES;SSE!!g

dBivin

Horizontal

X=

U0 000 1805000 1970000 2995000 2140000 ZZES000  Z3I0000  3B000  Z4BOD0O

‘Z8500.00 MHz

Reading Comect Measure- Reading Corect Measure-
No Mk  Freq. Level Factor ment Limit Margin No Mk Freq  Level  Factor ment Limit Margin
Wa v B dvim  @BMm @8 Detedor  Comment Wz dewv 96 douvim  dBuvm 0B Delecr Comment
1 25050750  4B75 1189 6064 6230 2166 peak 17 24715000 4830 1145 5879 6230 2251 peak

End of Test Report
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